
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.



Parts
Manual

T0260Gi
Engine

●

965-0260
2-91 (SPEC A-G)
Replacee 2-89 (SPEC A-G)
Printed in U.S.A.



Introduction

This Catalog applies to the standard T260G-GA024 Engines. Parts are arranged in groups

m

of related items. Each illustrated part is identified by a reference number
corresponding to the same reference number in the parts list for that group. Parts
illustrations are typical. Using the Model and Spec No. from the nameplate, select
Parts that apply to your engine. Unless otherwise mentioned in the description, parts
are interchangeable between models.

,. blower end (front) of the engine.
Right and left sides are determined by facing the

.

●

✎

I

NOTICE!

ITEMS REFERENCED AS OPTIONAL, INDICATE PART IS FACTORY INSTALLED AND
MAY NOT BE APPLICABLE TO ALL MODELS.
PARTS ARE USUALLY REQUIRED.

FOR FIELD CONVERSIONS ADDITIONAL

1



Index

Adapter, Air Cleaner (Remote) 34
Adapter, Carburetor 14
Adapter, Carburetor - Remote Air Cleaner 34
Adapter, Exhaust (Flange Type) 26,41
Adapter, Governor Arm 31
Adapter, Oil Filter 10,37
Arm, Governor Control 13,30
Armature, Starter 23,24

Baffle, Breather Tube 4
Ball, Governor 7
Base, Oil 9
Base, Remote Oil Filter 37
Bearing, Camshaft 4
Bearing, Crankshaft 4
Bearing, Governor Shaft 11
Block, Cylinder 4
Bolt, Connecting Rod 8
Box, Breaker 19, 21
Bracket, Cable - Choke 14,35
Bracket, Dashpot 11
Bracket, Fill Tube - Oil 9
Bracket, Governor Control 31
Bracket, Ignition Coil 19,20
Bracket, Lifting 40
Bracket, Remote Oil Filter 37
Brush, Ground-Starter 23,24,38
Bushing, Control Arm 30
Bushing, Governor Control 13,31

Cable, Spark Plug 19,20
Camshaft 7
Cap and Indicator, Oil Fill 9
Cap and Valve, Breather 4
Cap, Fuel Tank 32
Capacitor, Electronic Ignition 20
Carburetor, Components 16,17,18
Carburetor, Gasoline 14
Clamp, Coil 19
Clamp, Hose 14,33,34
Clamp, Loop – Breather Tube 4

Clamp, Muffler 41
Cleaner, Air 14,40
Cleaner, Air (Remote) 34
Coil, Ignition 19,20
Condenser, Ignition 19,21
Control, Ignition 20
Cover, Air - Cleaner 14,40
Cover, Breaker Box 21
Cover, Oust - Starter 23,24
Cover, Exhaust 40
Cover, Inner 14
Cover, Valve 4
Cover, Voltage Regulator 25
Crankshaft 6
cup, Governor 7
cup, Intake 10

Oashpot 14
Drain, Oil Filter 10

Elbow, Air Inlet Remote 34
Element, Air Cleaner 14,40

Filter, Fuel Gasoline 33
Filter, Oil 10,40
Filter, Oil - Remote 37
Flywheel 6

Gasket, Breaker Box 19,21
Gasket, Bearing Plate 4
Gasket, Carburetor 4,16,17,18
Gasket, Cylinder Head 4
Gasket , Exhaust 26,41
Gasket , Gearcase 11
Gasket, Manifold - Intake 14
Gasket, Oil Base 9
Gasket, Oil Filter Adapter 10,37
Gasket, Plate - Ignition

Plunger Cover 20
Gasket, Valve Cover 4
Gear, Camshaft 7
Gear, Crankshaft 6
Gear, Ring 6
Gearcase 11
Governor 13,30,31
Guard, Flywheel 6
Guide, Valve 4

Harness, Wiring 42
Head, Cylinder 4
Holder, Brush 23,24,38
Horn Assembly 39
Hose, Fuel - Gasoline 14,33
Hose, Oil - Remote 37
Hose, Vacuum - Fuel Pump 14
Housing, Air Cleaner 14
Housing, Blower 25
Housing, Cylinder 25
Hub, Governor Cup 7

Ignition, Electronic 20
Index, Numerical 44,45,46
Insert, Valve Seat - Intake

and Exhaust 4
Insulator, Ignition Module 20

Key, Flywheel 6
Kit, Gasket - Engine 4,43
Kit, Gasket - Oil Pump 10
Kit, Gasket - Valve Grind 4
Kit, Piston Ring 8
Kit, Points and Condenser 21
Kit, Repair - Carburetor 16,17,18
Kit, Repair - Starter 23,24
Knob, Air Cleaner 14

Lever, Choke 35
Line, Fuel 30
Lock, Valve Spring 4
Loctite, Bottle 43

Manifold, Exhaust 41
Manifold, Intake 14
Muffler, Exhaust 41

Nut, Wing - Air Cleaner 14

,

.

2



Index

Paint, Enamel 43
Pin, Alignment - Gear Cover 4

●
Pin, Center - Camshaft 7
Pin, Drive - Bearing Stop 4
Pin, Piston 8
Piston 8
Plate, Air Deflector 14i
Plate, Bearing - Rear 4
Plate, Ignition Plunger 20
Plug, Breather Hole 4
Plug, Core Hole 4

. Plug, Oil Base 9
Plug, Spark 19,20
Plug, Welch - Camshaft 4
Plunger, Breaker Points 19
Plunger, Bypass Valve 10,3’I
Pump, Fuel - Vacuum (Gasoline)
Pump, Oil 10

Regulator, Voltage 28,29
Relay, Start 40
Ring, Piston 8
Rod, Connecting 8
Rod, Control - Governor 13,30,31
Rotor, Ignition 20

Solenoid, Fuel Cut - Off 17,18
Solenoid, Starter 38
Spring, Bypass Valve 10,37
Spring, Governor Arm 13,30,31
Spring, Governor Rod 13
Spring, Idle Setting 30
Spring, Valve 4
Stator, Alternator 28,29
Starter 22
Starter Components 23,24
Strap, Fuel Tank 32
Support, Air Cleaner 14
Support, Exhaust Cover 40
Switch, High Temperature 36,39,40
Switch, Pressure - Oil (LOpKO) 37.40
Swivel, Choke Lever/Throttle

14 Lever 13,30,31,35

Tank, Fuel 32,40
Tappet, Valve 4
Tube, Air Intake 14
Tube, Breather 4,14.34
Tube, Crankcase Breather 14

Screen, Breather Tube 4
Seal, Air - Oil Filter 10
Seal, Oil 4,11
Seal, Oil - Governor Shaft 11
Sealant, Thread 43
Seat, Valve 4
Sender, Oil Pressure Gauge 37,40
s~<?~?, ~?o 40
Shaft and Arm, Governor 11

●
Shim Crankshaft 4

Tube, Oil 4
Tube, Vacuum Port 11

Valve, Exhaust 4
Valve, Intake 4
Valve, Rotator 4
Valve, Shut - Off 32
Venturi, Blower Wheel 8
Washer, Thrust 4
Wrapper, Air Cleaner Element 14,40

Yoke, Governor Shaft 11

●

3



Cylinder Block

.

&%-–2

4

.

51
4950

\ JJ1-->

/10

.

C-1019



Cylinder Block

REF

●
No.

1

PART
No.

QTY
USED

1

;
1
2
2
1
2
2

2
2
1

1
1

:
1
2

1

1
1
1
1
1
2
1

4
5

2

1

2
2
2

2
2
2
2
2

2
2
2
2
2

PART
DESCRIPTION

Block, Cylinder (See Short
Block Catalog X932-O1O9)

Cap and Valve, Breather
Tube, Breather
Baffle, Breather Tube
Cover, Valve Compartment
Gasket, Valve Cover
Plug, Expansion
Seal, Intake Valve (Optional)
Gasket, Cylinder Head
Head, Cylinder

Spec A, B
Begin Spec C

Screw, Tapping - Round Head
(#8 x 3/4”)

Bearing, Crankshaft - Rear
Standard
.002” Undersize
.010” Undersize
.020” Undersize
.030” Undersize

Washer, Thrust - Crankshaft
Bear i ng

Gasket, Bearing Plate
Plate, Bearing - Rear

Standard
Standard (Cadmium Plated)

REF PART
NO. NO.

26
110-3167

QTY
USED

4

2
2
4
8

4
4

4
2
2

1

2
1
2

8

4

8

1
1
1
1
1
AR

2
20

2
5

24

24

1

1
1
2

5

5

5

PART
DESCRIPTION

Guide, Valve
Engines w/o Intake Valve Seals
Engines w/Intake Valve Seals
Exhaust
Intake

Spring, Valve
Lock, Valve Spring
Tappet, Valve

Standard
.005” Oversize

Rotator, Valve
Spec A Through E
Begin Spec F

Screw, Cap - Hex Head
(1/4-20 X 2“)

Clamp, Loop - Breather Tube
Cap

Screen, Breather Tube
Seal, O-Ring - Breather Cap
Gasket, Valve Guide (Intake)
Stud, Cylinder Head Mounting

3/8 x 2-19/32” (Install 4
Bottom Holes - RH, LH
Heads)

3/B x 2-3/4” (Install 2
Top Holes - RH, LH Heads)

3/8 x 3“ (Install 4 Middle
Holes - RH, LH Heads)

Bearing, Sleeve - Flanged
*Standard

.002” Undersize

.010” Undersize

.020” Undersize
,030” Undersize

Shim. Crankshaft Thrust

2
5 3

4
5
6

* 7
8
9

10

123-0954
123-0952
123-1417
110-1624
110-3575
517-0048
110-3604
110-2987

110-3167
110-3168

27 110-0539
28 110-0639
29

115-0006
115-0006-05

30
110-0904
110-0904

31 800-0011

110-3044
110-3549
809-003511

12 32 123-0951

33 123-0958
34 509-0117
35 110-0068
36

520-0919

101-0450
101-0450-02
101-0450-10
101-0450-20
101-0450-30
104-057513

14
15

101-0773

101-0439
101-0439-01
101-0551
101-0430
101-0437-01
101-0405
509-0041

520-0876

520-0918
Optional - 4 Boss
Optional - SAE B
Optional - SAE A

Bearing, Camshaft
Seal, Oil - Crankshaft

(1/2” w)
Pin, Bearing Stop
Screw, Cap - Hex Head

(3/8 - 16 X 1-1/4”) -
Washer, Flat - Copper

(1/4” Screw)
Tube, Oil - Crankcase
Valve, Intake

Specs A Through E
Begin Spec F

Valve, Exhaust

37
101-0432
101-0432-02
101-0432-10
101-0432-20
101-0432-30
104-0776

16
17

18
19

516-0072
800-0051 3B

Spec C (.005”)
526-0063 516-0141

104-0091
803-0071
850-0050
526-0250

851-.0029

20 39
40
41
42
44

Pin, Gearcase Alignment
Nut, Hex (Special)
Screw, Set (3/8-16 x 1/2”)
Washer, Lock (3/8”) Spec C
Washer, Flat - Heat Treated

(3/8” Screw)
Washer, Lock - Compression

(Special)
Plug, Core Hole
Kit, Gasket

Carbon Removal
Engine

Washer, Exhaust Valve Spring
Retainer - Begin Spec F

Washer, Flat (3/8” Screw)
SAE A,B - 4 Boss Rear
Bearing Plate

Nut, Hex (Special) Spec A,B -
- SAE A,B - 4 Boss Rear
Bearing Plate

Stud (3/B x 1-21/32”) Spec A,
B - SAE A,8 - 4 Boss Rear
Bearing Plate

21
22

120-0680

110-1974
110-1718
110-1’719

110-1716
110-1716-02
110-1’716-05
110-1716-10
110-1716-25

110-3655
110-3655-02
110-3655-05
110-3655-10
110-3655-25

23
24

45
Insert, Valve Seat - Exhaust

Standard
.002” Oversize
.005” Oversize
.010” Oversize
.025” Oversize

Insert, Valve Seat - Intake
Standard
.002” Oversize
.005” Oversize
.010” Oversize
.025” Oversize

517-006746
47

168-0190
168-0191
110-089348

49
25

526-0251

50 104-0091

51 520-0736

.

.

5



Crankshaft and Flywheel

CT-1011

.

,

REF PART
No. No.

1 104-0170

2
850-0055
526-0356

3
526-0262
526-0017

4 815-0519

5 821-0014

6 134-4120
‘1 104-0779
8

134-3806

134-3938

134-4641

QTY
USED

1

i

1
1
6

4

1
1

1

1

1

134-4641-01 1

\
17

4

PART
DESCRIPTIM

Screw, Cap - Hex Head
(Special)

Washer
Lockspring (7/16”) Spec A-F
Flat (7/16” Screw) Begin

Spec G
Washer, Flat

Spec A (7/16” Screw)
Begin Spec B (7/16” Screw)

Screw, Tapping - Hex Washer
Head (#10-32 x 1/2”)

Screw, Cap - Hex Head Locking
(5/16-18 X 1/2”)

Guard, Flywheel
Gear, Ring
Flywheel (Includes Ring Gear)

Engines w/o Flywheel
Alternator - Specs A
through E

Engines w/Flywheel
Alternator - Specs A
through E

Begin Spec F (With or With-
out Flywheel Alternator)

Begin Spec G

REF PART
ND. No.

9
104-1340

104-1500

104-1310
104-1314
104-1596
104-1312

10 518-0014
11 104-0043
12 104-0032
13

515-0227
515-0284

14 515-0001
15 515-0103

16 134-3847
17 821-0010

QTY
USED

1

1

;

;

1
1
1

:
1
1

1
5

PART
DESCRIPTION

Crankshaft (Includes Keys)
lA~j:j Dia. Stub - Keyway

11 Tooth Spline (Includes
Key 515-0198)

13 Tooth Spline
1-1/8” Dia. Tapered Stub
1.437 Dia. Stub - No Taper
1-7/16” Dia. Stub - No

Taper (Includes Key
515-0198)

Ring, Retaining
Washer, Gear Retaining
Gear, Crankshaft
Key, Flywheel

Specs A through E
Begin Spec F

Key, Crankshaft Gear
Key, Crankshaft Stub - Used

on Crankshaft 104-1340 Only
Venturi, Blower Wheel
Screw, Cap - Hex Washer Head

(1/4-20x 1/2”)

.

6



Camshaft

5.

-.

*

REF PART
No. ND.

1
105-0382
105-0594
105-0638

2 150-0075
3 515-0001
4 105-0541
5 105-0332

8

\

QTY
USED

1
1
1
1

:
1

10.

/

\6
7

I

PART
DESCRIPTKN

Camshaft (Includes Center Pin)
Spec A, B
Begin Spec C
Begin Spec G

Pin, Camshaft
Key, Camshaft Gear
Washer, Thrust
Gear, Camshaft (Includes

Plate & Spacer)

REF PART
ND. m.

6
510-0015
510-0015

7 150-1520
8 150-0078
9 150-1519

10 150-1695

QTY
USED

1:
1
1

:

PART
DESCWPTILM

Ball, Fly - Governor
5 Ball Governor
10 Ball Governor

Cup, Governor
Ring, Retaining
Hub, Governor Cup
Governor Cup (Kit)

(Includes Cup & Hub)

b

7



Piston and Rod

9
.
.

●

i
.

●

5

>

.
a

‘~ 8

. ., ;::”’...,. .:\. .. . . ... ....”’.
,, .,:::.,

(
,j.,,’,: {:, “!.i,,,’,::::!f’

4

6
I

CT-1073

REF PART QTY
NO. NO. USED

1

PART
DESCRIPTION

REF PART QTY
NO. NO. USED

5
806-0036 4

PART
DESCRIPTION

8olt, Rod Cap
(5/16-18 x 1-1/4”) Specs A

Through E
(5/16-24 x 1-1/4”) Begin
Spec F

Kit, Piston Ring
Standard
.005” Oversize
.010” Oversize
.020” Oversize
.030” Oversize

Bushing, Piston Pin - Begin
Spec F

Bearing, Half - Connecting
Rod - Begin Spec F

Standard
.002” Undersize
.010” Undersize
.020” Undersize
.030” Undersize

Piston and Pin (Includes Pin
and Retaining Rings)

Standard
.005” Oversize
.010” Oversize
.020” Oversize
.030” Oversize

Pin, Piston
Ring, Retaining
Rod, Connecting (Includes

Bolts) (Forged Aluminum)
Specs A Through E

Standard
.010” Undersize
.020” Undersize
.030” Undersize
Begin Spec F

Standard (Forged Steel)
(Includes Bushing & Bolts)

112-0228 2
112-0228-05 2
112-0228-10 2
112-0228-20 2
112-0228-30 2

2 112-0069 2
3 518-0294 4
4

805-0010 4

6
113-0203 2
113-0203-05 2
113-0203-10 2
113-0203-20 2
113-0203-30 2

7 114-0036 2
114-0324 2
114-0324-10 2
114-0324-20 2
114-0324-30 2

8

114-0188 4
114-0188-02 4
114-0188-10 4
114-0188-20 4
114-0188-30 4

114-0203 2

8



Oil Base

●
.

r

REF PART
NO. NO.

1
102-1231

102-1232

2 102-1387
3 110-1264

4 505-0110
5 123-1921

10

QTY PART
USEO DESCRIPTION

Base, Oil
1 Spec A Through G (Includes

Drain Plug & Dowel Pin)
1 Spec A - with Tapped Mounted

Feet (Includes Drain plu9)
1 Gasket, Base - Oil
4 Screw, Cap - Hex Head

(Special)
1 Plug, Drain (3/8”)
1 Cap and Indicator, Oil Fill

9

REF PART
NO. NO.

6 509-0142

7 850-0050
8 526-0026
9 516-0212

10 123-1640

11 815-0340

Ls-1022

QTY
USED

1

4
4
2
1

1

PART
DESCRIPTION

Gasket, Cap - Oil Fill
(O-Ring)

Washer, Lock - Spring (3/8”)
Washer, Flat (3/8” Screw)
Pin, Dowel
8racket, Support - Oil Tube

Begin Spec C
Screw, Tapping - Hex Washer

Head (#10-32 x 3/8”) -
Begin Spec C



REF PART
NO. NO.

1 801-0050

2 526-0066

3 120-0140
4 120-0398
5 122-0502
6

122-0323
122-0469

7 815-0194

8 122-0352

QTY
USED

1

1

1
1
1

1
1
2

Oil System

+
1.

2-

d

3’

4

15 I?III ~:

1

\

1

(/
10

9

0

<

‘Y
6

L___ —— A

PART
DESCRIPTION

Screw, Cap - Hex Head
(3/8-24 X l“)

Washer, Flat .- 8y-Pass Valve
(3/8” Screw)

Spring, Valve - 8y-Pass
Valve, Check - Oil By-Pass
Seal, Air - Oil Filter
Filter, Oil

Without Hex Nut
With Hex Nut (Optional)

Screw, Tapping - Hex Head
with External Tooth
Lockwasher (#10-32 x 3/8”)

Orain, Oil Filter

18

REF PART
NO. NO.

9 800-0028

10 526-0065

11 505-0057
12 122-0320
13 122-0771
14 800-0007

15 850-0040
16 120-0491
17 120-0161
18 120-0905

10

QTY PART
USED DESCRIPTION

2 Screw, Cap - Hex Head
(5/16-18 X l“)

2 Washer, Flat - Copper
(5/16” Screw)

1 Plug, Pipe - 1/8 NPT
1 Adapter, Filter - Oil
1 Gasket, Adapter
2 Screw, Cap - Hex Head

(1/4-20x l“)
2 Washer, Lock - Spring (1/4”,
1 Pump, Oil
1 Gasket Kit, Pump - Oil
1 Cup, Intake - Oil Pump



Gearcase

;

,

REF PART
NO. NO.

.

1 103-0791

2 510-0105
3 150-1470
4 150-1187
5 815-0046

6 516-0130

7 509-0008
8 510-0014

9 509-0040
10 103-0798

,8 17

3

?

./5

QTY PART
USED DESCRIPTION

1 Gearcase (Kit)
(Includes Parts Marked *,

1 *Bearing, Shaft - Governor
1 *Shaft and Arm, Governor
1 *Yoke, Shaft - Governor
2 *Screw, Machine - Pan Head

(#8-32 X 3/8”)
1 *Pin, Dowel - Governor Cup

Stoll

REF PART
NO. NO.

11
800-0032
800-0545

12 526-0065

13 149-1299
14 520-0933
16 862-0015
17 150-2090

1 *Seal’, Oil - Governor Shaft
1 *Ball, 8earing - Governor 18 815-0194

Shaft
1 *Seal, Oil - Crankshaft 19 503-0301
1 Gasket, Gearcase Mounting

20 149-1321

QTY
USED

4
1
5

:
1
1

2

1

1

* - parts [ncluded in

11

PART
DESCRIPTION

Screw, Cap - Hex Head
5/16-18 X 1-3/4”
5/16-18 x 2-3/4” (Special)

Washer, Flat - Copper
(5/16” Screw)

*Tube, Vacuum Port (1,5” Long)
Stud, Cover - Gear
Nut, Hex (5/16-18)
Bracket, Dashpot – Governor

Arm - Spec E Only
Screw, Hex Head W/ET

(10-32 X 3/8”)
*Clamp, Vacuum Port Cap

(7/16” Dia.)
*Cap, Vacuum Port

103-0791 Gearcase.



‘*k

REF PART
NO. NO.

1 152-0155
2 815-0104

3 516-0059
4 526-0006
5

150-1832
150-2039

6 815-0436

7 150-1269

8 150-1398

QTY
USED

1
1

1
1

1
1
1

1

1

‘. .
/ ‘.

-----

II
II
,1
,1
II

\
I
I
I
I

i
I

L

W\,-w “’------

%* +=. -f$\* ,/,’’,.. ” ::<:>~;,:::------------------ —
,13

I .. ,..:,----= --*+*- ---= -----.:s---- 4 -----------~---

I

-... .
t
1

PART REF
DESCRIPTION NO.

Swivel , Lever - Choke
Screw, Machine - Fillister

Head (#8-32 x 5/16”)
Pin, Cotter
Washer, Flat (#12 Screw)
Arm, Governor Control

Use With Swivel
Use Without Swivel

Screw, Cap - Hex Head
(Special)

Bushing, Governor Arm
Mounting

Spring, Idle – Governor

9

10
11
12
13
14

15
16
17

18

PART
NO.

815-0563

150-1831
518-0004
150-2400
518-0406
815-0378

150-1881
153-0514
815-0359

150-2409

QTY
USED

1

1

;
1
1

1
1
1

1

m“t ,,—--===----====-.
Fs-1126

PART
DESCRIPTION

Screw, Hex Washer Head -
Thread Forming (#6-32 x 1-3/8”)

Spring, Governor
Clip, Retaining - Rod
Rod, Control
Clip, Retaining - Rod
Screw, Hex Head W/ET

(#14 x 1/2”)
8racket, Clamp - Throttle
Clip, Cable - Choke
Screw, Tapping - Slotted

Hex Washer Head (#10-32 x 7/8”)
Spring, GOV. Rod

13



!\4,

9--40

14

Tool-Less ;

●



Fuel System

PART
DESCRIPTION

Nut, Wing (1/4-20)
Cover, Cleaner - Air
Wrapper, Element - Air

Cleaner - Optional
Element, Cleaner - Air

Standard Capacity - XSL
High Capacity

Seal, O-Ring
Housing, Cleaner - Air

Standard Capacity - XSL
High Capacity

Screw, Tapping - Hex Washer
Head (1/4-20 x 1/2”)

Screw, Machine - Hex Head
(#10-32 X 1-1/2”)

Washer, Flat (#10 Screw)
Plate, Deflector - Air
Tube, Intake - Air
Cover, Element - Optional
Nut, Self-Lock (1/4-20)

Optional
Tube, Breather - Crankcase
Carburetor, Complete (See

Separate Page for Components)
(Includes Mounting Gasket)
Spec A, B, C, D
Begin Spec E
With Semi-Automatic Choke -

Begin Spec F (Note: This
carburetor can also be
used on Specs A through G)

Gasket, Carburetor to Adapter
Adapter, Carburetor
Spacer, Stud - Air Cleaner -

optional (1/B x l“)
Manifold, Intake
Bracket, Cable - Choke

(Chrome-Plated)
Screw, Cap - Hex Head

Specs A, B, C
(5/16-lB X 3-3/4”)

Begin Spec D
(5/16-18 X 3-1/2”)

Screw, CaD - Hex Head

REF
NO.

PART
NO.

QTY
USED

PART
DESCRIPTION

Washer, Lock - Spring (5/16”)
Gasket, Manifold to Block
Support, Cleaner - Air
Screw, Cap - Hex Washer Head

Specs A Through E
(#10-32 X 1/4”)

Begin Spec F
(#10-32 X 5/16”)

Nut, Hex - Self-Lock (5/16-18)
Cover, Inner - Tool-Less
Spacer, Air Cleaner

Standard Capacity - XSL
High Capacity

Clip, Cable - Choke
Screw, Tapping - Hex Head

(#10-32 X 7/8”)
Elbow, Hose (Spec A Through E)
Clamp, Hose - Breather

(11/16” Dia.)
Grommet, Rubber (3/4” Hole)
Pump, Fuel (Includes Hose

Clamp and Fuel Cap)
3 Open Ports
2 Open Ports

Screw, Tapping - Pan Head
(#10-24 X 5/8”)

Clamp, Hose (7/16”)
Hose, Fuel (14”)
Cap, Outlet - Fuel
Connector, Hose - Fuel Pump

Vacuum
Hose, Vacuum - Fuel Pump
Washer, Flat (5/16” Screw)
Washer, Lock - Spring (3/8”)
Clamp, Wire (1/2”)
Daehpot - Spec E Only
Nut, Hex - Jam (5/16-24)
Screw, Slotted - Hex Washer

Head (#10-32 x 3/8”)
Knob (1/4-20)
Nut, Wing (1/4-20)
Plate, Air Deflector - High

REF PART QTY
USED

1
1
1

1
1
1

1
1
2

3

3
1
1
1
1

1

1
1
1

2
1
1

1
1

2

2

4

m NO. NO.

1 865-0020
2 140-1663

23
24
25
26

850-0045
154-2219
140-19B7

2
2
13 140-1496

821-0002 2

2

4
140-2522
140-2523 821-0004

, 5 509-0145
6

140-262S-51
140-2625-52

7 815-0261

27
28
29

870-0399
140-2441

1
1

140-2536-01
140-2536-02
153-0514
815-0359

1
1
2
1

8 815-0470 30
31

9 526-0008
10 145-0522
11 140-1712
12 140-1692
13 B70-0365

32
33

502-0313
503-0171

1
1

34
35

508-0021 1

14 123-1263
15 149-1982

149-2187-02
815-0555

1
1
236

146-0312
146-0398
146-0497

503-0301
503-1199
149-1321
502-0395

337
3B
39
40

1
1
1

1
2
4

16 154-0733 41
42
43
44
45
46
47

503-0707
526-0115
850-0050
503-0731
150-2091
B6B-0002
815-0463

0
17 145-0525
18 301-0458

19 154-2293
20 153-0515

2
1
1
3

21
BOO-0040 48

49
50

140-2537
865-0029
145-0614

1
1
1BOO-0039

Capacity
22 800-0058

(3/8-16 x 3“)



REF PART
NO. NO.

146-0312
146-0398

1 146-0260
2 146-0142
3

4 146-0247
5 146-0220
6 146-0270
7 146-0222

QTY
USED

1
1
1
4
1

4
1
1
1

Carburetor - Components
Walbro

f-2--\

17

PART
DESCRIPTION

Carburetor, Complete
(Includes Mounting Gasket)
Spec A Through D
Begin Spec E

Shaft Package, Choke
Screw, Mounting - Valve
Intake, Air (Not Sold

Separately)
Screw, Body to Intake
Gasket Package - Carburetor
Shaft Package - Throttle
Screw, Pin - Lever

REF PART
NO. NO.

8 146-0262
9 146-0261

10 146-0289
11 146-0209
13
14

146-0238
146-0510

15 146-0282
16 154-0733
17 146-0292

QTY
USED

1
1

1
1
1
1
1

PART
DESCRIPTION

Float Package
Screw Package - Idle Speed

Adjusting
Valve and Seat Package
Idle Needle Package
8ody (Not Sold Separately)
Jet, Power

Spec A Through D
8egin Spec E

Power Needle Package
Gaaket, Carburetor Mounting
Kit, Repair

16



.

REF PART
NO. NO.

146-0431
1 146-0437

.

2 146-0500

● 3 154-0733

Carburetor - Components
Nikki
Spec F

I !1 i 8

QTY
USEO

1
1

1

2

PART
DESCRIPTION

Carburetor, Complete
(Includes Mounting Gasket)
Spec F

Float Package (Includes
Float, Pin and Valve)

Kit, Repair (Includes Screw
and Plug Package, Gasket
Package, Float Valve, Idle
Adjust Needle and Spring,
Mounting Gaskets, Idle Limit
Cap)

Gasket, Carburetor Mounting

REF PART
NO. NO.

5 146-0426
6 146-0334
7 145-0438
8 146-0467

9 146-0505
10 146-0435
11 146-0433

QTY
USEO

1
1
1
1

1
1
1

PART
OESORIPTION

Jet, Idle
Jet, Power - Fixed
Gaaket, Mounting
Solenoid, Fuel Cut-Off

Includes Gasket)
Kit, Throttle Shaft
Kit, Choke Lever
Kit, Choke Shaft

17



Carburetor - Components
Nikki . . .

Begin Spec G

REF PART
NO. NO.

146-0497
1 146-0437

2 146-0500

3 154-0733

QTY PART
USED DESCRIPTION

Carburetor, Complete
(Includes Mounting Gasket)
Begin Spec G

; Float Package (Includes
Float, Pin and Valve)

1 Kit, Repair (Includes Screw
and Plug Package, Gasket
Package, Float Valve, Idle
Adjust Needle and Spring,
Mounting Gaskets, Idle Limit
Cap)

2 Gasket, Carburetor Mounting

18
6
J#$

/

REF PART
NO. NO.

5 146-0426
6 146-0501
7 146-0510
8 146-0502

9 146-0505
10 145-043B
11 146-0433
12 146-0435

QTY
USED

1
1
1
1

1
1
1
1

PART
DESCRIPTION

Jet, Idle
Jet, Power (Kit)
Jet, Fixed - High Altitude
Solenoid, Fuel Cut-Off

Includes Gasket)
Kit, Throttle Shaft
Gasket, Mounting
Kit, Choke Shaft
Kit, Choke Lever

18



Ignition System
Specs A Through E

8

REF PART
NO. NO,

1 160-1303

2 160-1368
3 850-0040
4 802-0034

5 160-1151
6 166-0772

8 167-1602

QTY
USED

1

1
2
2

1
1

2

PART REF PART
DESCRIPTION NO. NO.

Box, Breaker (See Separate
Page for Components)
(Includes Mounting Gasket)

Gasket, Breaker Box Mounting
Washer, Lock - Spring (1/4”)
Screw, Head - Socket

(1/4-20 X 3/4”)
Plunger, Points - Breaker
Coil, Ignition (Includes

Nuts and Washers)
Cable, Plug - Spark

9

10
11
12
13
14

15

17

167-0291
167-0263
503-0311
336-2378
166-0554
850-2005
815-0261

166-0741

312-0256

QTY PART
USED DESCRIPTION

2
2
1
1
2
2
2

1

1

Plug, Spark
Specs A Through D
Begin Spec E

Clamp, Coil (2-1/8” Oia.)
Lead, Breaker Box to Coil
Nut, Hex (Special)
Washer, Lock - Spring (Metric)
Screw, Tapping - Hex Washer

Head (1/4-20 x 1/2”)
Bracket, Coil - Ignition
Condenser, Mounted Outside

Breaker Box (Note: See
Breaker Box Spats A through
E for Condenser Mounted
Inside Breaker Box)

19



Electronic Ignition
Begin Spec F

REF PART
NO. NO.

1 160-1150
2 160-1345

3 166-0761
4 166-0785
5 166-0767
6 167-0263
7

167-1615-01
167-1615-04

8 815-0340

9 800-0004

8

QTY
USED

1
1

:
1
2

1
1
2

2

PART REF
DESCRIPTION NO.

Gasket, Plate
Plate, Cover - Ignition

Plunger
Coil, Ignition - 8attery
Control, Ignition
Rotor, Ignition
Plug, Spark
Cable, Plug - Spark

9“ Long
18” Long

Screw, Hex Washer Head
(#10-32 X 3/8”)

Screw, Cap - Hex Head
(1/4-20 X 5/8”)

PART
NO.

10 815-0178

11 815-0650

12 850-0040
13 854-0010

14 312-0255
15 166-0770

16 166-0771

17 166-0775
18 166-0786

QTY
USED

1

2

2
2

i

1

1
1

fii!k6-
ES-16SS

PART
DESCRIPTION

Screw, Hex Head
(#10-32 X 5/8”)

Screw, Hex Washer Head
(1/4-20x l“)

Washer, Lock (1/4”)
Washer, Lock - Int. Tooth

(#lo)
Capacitor (300 VDC)
Nut, Flanqe - Hex (M4, Pos

Terminal;
Nut , Flange – Hex (MS, Neg

Terminal)
Bracket, Coil - Ignition
Insulator, Module - Ignition

z

20



Breaker Box
Specs A Through E

REF
NO.

2
3
4
5

7

PART
NO.

160-1303

802-0022

509-0065
526-0008
~60-1285
8~5-0358

312-0246

0

QTY PART
USED DESCRIPTION

1 L3reaker Box (Includes Parts
Marked *)

~ ‘Screw, Cap - Hex Socket
(U1O-24 X 1-1/2”)

1 *Retainer (O-Ring)
1 *Washer, Flat (#10 Screw)
i *Cover, Breaker Box
1 *Screw, Cap - Slotted

(#8-32 x 5/16’:)
1 *Condenser - Mounted Inside

9reaker Box (Note: See
Ignition System Specs A
through E for Condenser
Mounted Outside the Breaker
Box)

.1 1

ES-1217

REF PART
NO. NO.

8 802-0034

9 850-0038
10 160-11B3
11 160-1219
12 160-1150
14 336-2378

160-1311

yYD PART
DESCRIPTION

2 *Screw, Cap - Socket
(1/4-20 X 3/4”)

2 *Washer. Lock (1/4”)

Head

~ *Po;nt Set, Breaker”
~ *Base, 9reaker
1 *Gesket, B?eaker 90X
~ Lead, Breaker Box to coil
~ Tune Up Kit (Includes Points

and Condenser)

* - Pa?ts Included in 160-1303 ~~eaker Box.

,

21



Starter - Solenoid Shift
Begin Spec G

●
✌

✃
✏

1

.

REF PART QTY PART REF PART

NO. NO. USED DESCRIPTION NO. NO.

1 191-1808-01 1 Starter - Solenoid Shift 4 854-0017
(See Option 11 for 5 526-0337
Components)

3 815-0570 2 Screw, Cap - Hex Waaher Head 6 526-0122
(5/16-18 X l“)

NOTE: Onan Part
Nameplate

QTY
USED

1
1

1

PART
DESCRIPTION

Waaher, Lock - IT (5/16”)
Waaher (Special)

- Outside Mounting Bolt
Waeher, Flat (5/16” Screw)

- Inside Mounting Bolt ●
Number Stamped on the Starter
for Identification.

22



Starter - Components
Begin Spec B-F

,-~

-/’A
/’

\
/- 8

Te

/- 3 -! ,\

k ,“

13

2 12
1 /

14
16

REF PART
NO, NO.

1 191-1587
2 815-0570

4 191-1534
6 $
7 5
8 s
9 5

10 5
11 191-1156
12 191-1157
13 850-0040
14 191-1597
15 191-1038
16 191-1154
17
18 !
19 s

QTY PART
USED DESCRIPTION

1 Motor, Starter (Complete)
2

1
1
1
1
1
1
1
2
2
1
1
1
4
1
2

Screw, Cap - Hex Washer Head
(5/16-18 X 1“)

Cap, Dust - Drive End
#Cover, Dust
#Nut, Stop
#Washer, Stop Nut
#Spring, Anti-drift
#Spacer, Cover - Dust

Or ive
Screw, Hex Cap - Special
Washer, Lock (1/4”)
Cap, Drive End
Washer, Armature Thrust
Armature

+*Spring, 8rush
tBrush Holder
tScrew and Lockwasher

REF PART
NO. NO.

23 s

24
25 !
26 s
27 191-1532

28 5
29 191-1359

30 191-1533

$2 ES-1216

QTY PART
USED DESCRIPTION

2

;

1

1
1
1
1

1
1

1

t*Brush, Ground
t*Stud and Brush, Input

tBushing, Insulation - Input
Stud

tWasher, Insulation - Input
Stud

tWasher, Flat - Input Stud
tWasher, Lock - Input Stud
tNut, Securing - Input Stud

Cap, Commutator (Includes
Parte Marked t)

Housing, Starter Motor
Dust Cover (Includes Parts

Marked #)
Kit, Repair - 8rush, Spring

and Stud (Includes Parts
Marked *)

t- Included in the 191-1532 CaD
* - Included in the 191-1533 Brush, Spring and

Stud Kit.
# - Included in the 191-1359 Dust Cover.
$ - Not Sold Separately.

23



Starter - Components
Spec A

1

/

[-
2

12
I /’4 1,6

-.>
\ .

‘1

/’/
0

~.

22

REF PART
NO. NO.

1 191-1294
2 815-0570

6 s
7
8 :

s
1: s
11 191-1156
12 191-1157
13 850-0040
14 191-1597
15 191-1038
16 191-1154
17 5
18
19 !
20 $

QTY PART
USED DESCRIPTION

1 Motor, Starter (Complete)
2 Screw, Cap - Hex Washer Head

(5/16-18x l“)
1 #Cover, Dust
1 #Nut, Stop
1 #Washer, Stop Nut

#Spring, Anti-drift
; #Spacer, Dust Cover
1 Drive
2 Screw, Hex Cap
2 Washer, Lock (1/4”)
1 Cap, Drive End
1 Washer, Armature Thrust
1 Armature
4 +*Spring, Brush
1 tBrush Holder
2 tScrew and Lockwasher
2 t*Brush, Ground

REF PART
NO. NO.

21 5
22 5

23 s

24 5

27 191=1155

28 s
29 191-1359

30 191-1222

QTY PART
USED DESCRIPTION

1 t*Stud and Brush, Input
1 tBushing, Insulation - Input

Stud
1 tWasher, Insulation - Input

Stud
1 tWasher, Flat - Input Stud
1 tWasher, Lock - Input Stud
1 tNut, Securing - Input Stud
1 Cap, Commutator (Includes

Parts Marked t)
1 Housing, Motor - Starter
1 Dust Cover (Includes Parts

Marked #)
1 Kit, Repair - 8rush, Spring

and Stud (Includes Parts
Marked *)

t - Included in the 191-1155 Cap.
* - Included in the 191-1222 Brush, Spring and

Stud Kit.
# - Included in the 191-1359 Dust Cover.
~ - Not Sold Separately.

24



Air Housing

REF PART
NO. NO.

1

QTY
USED

134-4816-01 1

134-4816-02 1

134-4816-03 1

134-4816-04 1

2 800-0003 1

3 134-4668-50 1

4

134-4814-01 1

134-4814-01 1

134-4814-02 1

9

PART
DESCRIPTION

Housing, 810wer
Front Pull Governor, Std.

Filter
Side Pull Governor, Std.

Filter
Side Pull Governor, Remote

Filter
Front Pull Governor, Remote

Filter
Screw, Cap - Hex Head

(1/4-20 X 1/2”)
Housing, Air - Cylinder -

Left Side - Painted
Housing, Air - Cylinder -

Right Side
Engines Without Voltage

Regulator
Engines With Voltage

Regulator - With Oil Filte
- Begin Spec G

Engines With Voltage
Regulator - With Remote
Oil Filter - 8egin Spec G

REF PART
NO. NO.

5 815-0290

6 526-0021
7 821-0010

8 815-0508

9 821-0010

10 134-3626

11 821-0008

12 517-0151

6—

5/

QTY
USEO

2

2
2

2

2

1

1

1

7

PART
DESCRIPTION

Screw, Cap - Hex Head
(1/4-20 X 5/8”)

Washer, Flat (1/4” Screw)
Screw, Cap - Hex Washer

Head (1/4-20 x 1/2”)
Screw, Hex Head - Thd Form -

Tap-Tite (5/16-18 x 3/4”)
Screw, Cap - Hex Head

(1/4-20 X 1/2”)
Plate, Cover - Voltage

Regulator
Screw, Cap - Hex Washer Head

(1/4-20 X 5/16”)
Plug, 810wer Housing

25



Exhaust System

3
--w

B
27- -i3 ,

REF PART QTY PART
NO. NO. USED DESCRIPTION

1 154-1484 2 Adapter, Exhaust
2 Washer

850-0045 4 Lock, Spring (5/16”)
Spec A-F

740-1006 4 Flat (5/16” Screw)
8egin Spec G

26

EXS-1018

REF PART QTY PART
No. No. USED DESCRIPTION

3 800-0512 4 Screw, Cap - Hex Head
(5/16-18 X l“)

4 154-2747 2 Gaaket, Exhaust

.

I

I

..

●



Optional Equipment Section

This section contains illustrated parts listing of factory installed

o a?ltnodels
o tions for these industrial engines.

‘Pt’ons ‘nay ‘ot be aT7~1;~~;7r;Z.; for field conversions additional parts are usua
O tional parts listed in this section are in addition or in p ace of

Rt ose shown in the standard engine parts section.

●

.

●

27



w

OTY

%/4

PART~.. . .... .
USED DESCRIPTION

1
. Stator (Includes Parts

Marked *)
~ Terminal , Stator Leads
~ *Body , Terminal Connector -

Kit (includes Terminals)
J Screw, Machine - Hex Head -

Self-Lock (#10-32 x 1-3/8”)
, Regulator, Voltage

28

REF PART QTY
NO. NO. USED

6 821-0007 1

7 167-0188 I
8 323-0853 ~
9 323-1085 :

10 323-0892 1
11 323-0890 ~
:2 336-4542 1

* - parts Included in

Gi@-g
*1’
-“

ES-1059

PART
DESCRIPTION

Screw, Cap - Hex Washer Head
(1/4-20 Y 1/4”)

Clip, Cable
*Bociy. Ter,minal Con,!ec:o.
*ElOtiy, ‘er~;-a- Co--ec:c-
*Bouy , Terminal Conlecto:
*80dy , Terminal Connec:or

Lead, Electrical



Option 2
Flywheel Alternator - 20 and 35 Ampere (Phelon)

1

. /

/ 5
.

●
REF PART QTY PART
NO. NO. USED DESCRIPTION

1 Stator (Includes Terminals
and Connector Bodies)

191-1256 1 Begin Spec G (20 Amp)
191-1276 1 Begin Spec G (35 Amp)

2 332-2423 3 Terminal, Stator Leads
3 323-1257 2 Body, Terminal Connector -

Kit (Includes Terminals)
5 815-0470 3 Screw, Machine - Hex Head -

REF PART
NO. NO.

6
191-1748
191-1847

7 821-0007

8 167-0188
9 332-2319

QTY
USED

1
1

ES-1352

PART
DESCRIPTION

Regulator, Voltag~
20 Ampere
35 Ampere

Screw, Cap - Hex h
(1/4-20 X 1/4”)

Clip, Cable
Clamp, Wire - Alte

Leads (5/16” Dia.

7

Self-Lock (#10-32 x 1-1/2”

29



REF PART
NO, NO.

1 150-1214
2 153-0514
3 150-1952
4 815-0359

5 815-0563

6 150-1398
7

150-1832
150-1953

8 815-0436

QTY
USED

1
1
1
1

1

1

1
1
2

Option 3
Governor Control - Variable Speed

(Side Pull)

2:

3 io 7

PART
DESCRIPTION

Spring, Governor
Clamp, Cable
Bracket, Cable
Screw, Tapping - Hex Head

(#10-32 X 7/8”)
Screw, Tapping - Hex Head

(#6-32 X 1-3/8”)
Spring, Idle Setting
Arm, Governor Control

Use With Swivel
Use Without Swivel

Screw, Cap - Hex Washer Head
(1/4-20 X 1/2”)

/ #.=.;.. .. 12..:.. .....:---~,z---....“.-.....:..~:; -.“.::..,. .... ....j ..‘.:.. ...:,. “,::.. - ,,;.j “.::..+ ,,6$

“: /

.<:----#:::,.
::::.::~;:;:::.e;.:[;

/
13,,:j

!.$11

REF PART QTY
NO, NO. USED

9 526-0021 2
10 150-1269 1
11 518-0406 1

12 518-0004 1

13 150-2417-02 1

14 516-0059 1
15 526-0006 1
16 815-0104 1

17 152-0155 1

FS-1274

PART
DESCRIPTION

Washer, Flat (1/4” Screw)
Bushing, Arm - Control
Clip, Retaining - Control

Rod to Governor Shaft
Clip, Retaining - Control

Rod to Carburetor
Rod, Governor Control -

Zinc Plated
Pin, Cotter
Washer, Flat (#12 Screw)
Screw, Machine - Fillister

Head (#8-32 x 5/16”)
Swivel, Cable Holding

30



Option 4
Governor Control - Variable Speed

(Front Pull)

3

11
II

Fs-1138

REF PART QTY

●
NO. NO. USED

1 518-0406 1

2 518-0004 1

3 150-2417-02 1
4 815-0359 1

5 153-0514 1
6 150-1726 1

7 526-0021 1
8 850-0040 1
9 800-0007 1

PART
DESCRIPTION

Clip, Retaining - Control
Rod to Governor Arm

Clip, Retaining - Control
Rod to Carburetor

Rod, Control - Zinc Plated
Screw, Tapping - Hex Head

(#10-32 X 7/8”)
Clamp, Cable - Throttle
Bracket, Mounting - Governor

Contro 1
Washer, Flat (1/4” Screw)
Washer, Lock - Spring (1/4”)
Screw, Cap - Hex Head

(1/4-20 X 1“)

REF
NO.

10

13
14
15

16
17
18

19

PART
NO.

815-0439

150-1727
152-0155
526-0006
516-0059
815-0693

150-1366
150-1754
815-0181

150-1755

QTY PART
USED OESORIPTION

3 Screw, Tapping - Hex Washer
Head (8-15 x 1/2”)

1 8ushing, Control - Governor
1 Swivel, Throttle Levar
1 Waaher, Flat (#12 Screw)
1 Pin, Cotter
1 Screw, Machine - Hex Head

(#8-32 X 5/16”)
1 Link, Control - Governor
1 Adapter, Arm - Governor
2 Screw, Tapping - Hex Head

w/ET (#10-32 X 1/2”)
1 Spring, Governor

.

.

31



Fuel Tan~p}~?~e5Mounted)

?-!

/
I
I
I

I
I

I
I
I
I
I
I
I
I

FS-1446

PART REF PART $TYD
DESCRIPTION NO. NO.

Kit, =uel ‘ank 7 50A--OO13 1
‘ank, ~~el (Less Cap) 8 505-0057 ;
:.:-a? =L!e~ T>Tti

9 502-0020 ~
3racket, Fuel ~an~ 10 813-0108 2
C:ip, -:ne - ~ue;

:T,e, ‘~e” . .-. 870GG53 2
Cap, Fuel Tar<

●
r

●

.

32 I



O tion 6
Fuel r“ lne Filter

a,

FS-1522.1

REF

●
PART QTY

NO. NO. USED

1 503-1016 2

PART
DESCRIPTION

Hose (1/4” ID x 7/16” OD x
12” Long)

REF PART QTY PART
NO. NO. USED DESCRIPTION

33

2 503-0731 3 Clamp, Hose (7/16”)
3 149-2206-01 1 Filter, Fuel



a
r

.

●f=’.i ~

. J-. ‘(J f ,
, .,. _x, -=k*+ ,

~!

1’
I.. ,:’+>

L,. -,.” -’,
-.

.-. / :/>

:.,

REF PART QTY PART REF PART
m. No. USED “ DESCRIPTION ND. NO.

1 509-0145 1 Seal. O-Ring
2 8S0-0030

8 140-1428
3 Waaher, Lock - Spring (*1O) 9 503-0274

4 503-1396 1 Tube, Breather - Crankcasa
6 140-1714 1 Adapter, Intake - Carburetor 10 503-0171

Air 11 517-0151
7 813-0106 3 Screw, Machine - Round Head

(S10-32 X 1-1/8”)

FS-1134R

QTY PART
USED OESCRIPTICM

1 Elbow, Intake - Air
1 Clamp, Hose - Air Intake

(2-3/8” Oia. )
Clamp, Hose (11/16” Oia.)

i Plug, Oot Button - Blower
Housing Air Hole

.

34



,

‘

REF PART

●
NO. NO.

1 526-0140
2

153-0523

153-0501
3 153-0500
4 153-0524

5 821-0002

6 815-0480

QTY
USED

1

1

1
1
1

1

1

12 v

PART
DESCRIPTION

Washer, Flat (#10 Screw)
Lever, Choke

Use With Swivel (Chrome-
Plated)

Use Without Swivel
Link, Choke
8racket, Cable - Choke

(Chrome-Plated)
Screw, Cap - Hex Washer Head

(#10-32 X 1/4”)
Screw, Shoulder

(#10-32 X .34”)

REF PART
NO. NO.

7 854-0010
8 152-0155
9 815-0693

10 516-0059
11 815-0359

12 153-0514
13 517-0177

QTY
USED

1
1

1
1

PART
DESCRIPTION

Washer, Lock - IT (#10)
Swivel, Choke Lever
Screw, Machine - Hex Head

(#8-32 X .31”)
Pin, Cotter “
Screw, Tapping - Slotted

Hex Washer Head
(#10-32 X 7/8”)

Clip, Choke Cable
Plug, Cap

.

,

35



1

REF PART QTY PART REF PART QTY PARTNO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 309-0559 1 Switch, Cut-Off - High
Temperature (1 Terminal)

r

..

,.

36



Option 10
Remote Oil Filter

Q
.

LS-1OSO

REF PART
NO. NO.

1 122-0771
2 309-0510
3 502-0053
4 122-0369
5 526-0065

6 802-0056

7 120-0398
8 120-0140
9 526-0066

10 801-0047

QTY
USED

1
1
2
1
2

2

1

1
1
1

,.>

PART
DESCRIPTION

Gasket, Adapter - Oil Filter
Switch, Prassure - Low Oil
Elbow, Street (45”)
Adapter, Filter - Oil
Washer, Flat - Copper

(5/16” Screw)
Straw, Cap - Socket

(5/16-18 X 1-1/4”)
Valve, Plunger - Bypass
Spring, Bypass
Washer, Flat (3/8” Screw)
Screw, Cap - Hex Haad

(3/8-24 X 5/8”)

REF PART
NO. NO.

11 502-0805
12 502-0806
13 501-0499
14 502-0804
15 122-0476
16 800-0027

17 122-0559
18 870-0257
19 526-0030
20 526-0174
21 862-0003
22 122-0469

QTY PART
USED DESCRIPTION

1 Elbow, Male (From Filter)
1 Elbow, Male (To Filter)
2 Hose, Oil
2 Connector, Male
1 8ase, Filter - Remote Oil
3 Screw, Cap - Hex Head

(5/16-18 X 7/8”)
1 8rackat, Filter - Remote Oil
3 Nut, Self-Lock (5/16-18”)
2 Washer, Flat (3/8” Screw)
2 Washer, Flat (.406 Screw)
2 Nut, Hex (5/16-18”) ‘
1 Filter, Oil

,

.

●

37



Option 11
Starter Components - Solenoid Shift

191-1682-01, 191-1808-01 & 191-1949-01 (Standard Begin Spec G)

3

REF PART QTY PART
NO. NO. USED DESCRIPTION

1 191-1949-01 Starter, Solenoid Shift
2 191-1809 1 Kit, Solenoid - Starter

(Includes Solenoid and
Spring Plunger)

3 191-1762 1 Kit, Bushing – Starter
(Includes Rear Can wirb
Bushing and Front. Bushing)

4 191-1951 1 Holder, Brush (Includes
Negative 3rush)

5 1.91-195: 1 Kit, Brush - Starter
(Includes (2) Negative and
(1) Positive Brushes)

6 191-1766 I Kit, Shift Lever – Starter
(Inciudes Lever, Wear Plate
and Rubber P“Iug)

NOIE: Onan Part Number Stamped on the Star~e~
Nameplate for Identif+cat+on.

REF PART OTY PART
NO. NO. tiSED DESCRIPTION

7 191-1810 1 Clutch, Starter (Includes
Pinion Gear)

8 191-1811 1 Seal, Dust (Used on
191-180B-01 Only)

9 815-0570 2 Screw, Cap - Hex Washer Head
Start Mount (5/16-18 x 1“

10 191-1765 ? Kit, Hardware - Starter

(!nc!udes (2) Solenoid
Mtg Screws, 2 Thru Bolts,
Armature Shims, Pinion
Collar and Reta+n+ng Ring

,

.

NOTE : ‘hantom Items Not For Sale, For replacement
Order Complete Starter.

38



J

L

w“’”
5

Option 12
Horn ●nd Switch 541-0334

(High T@mp@rature Uarning)

1

$.

)

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 309-0559 1 Switch, High Temperature 5 332-0942 2 Tie - Cable
2 226-3997-01 1 Lead, 16 Gauge - 48” Long 6 800-0050 1 Screw, Cap - Hex Head
3 226-3997-02 ~ Lead, 16 Gauge - 9“ Long (3/8-16 X 11’)
a 333-0434 1 Horn Assembly 7 870-0281 1 Nut, Whizlock (3/8” x 16).

,

●

39



Miscellaneous Optional Parts
cx~ 6

Y
13

d

t=-”-% ‘“

~/vi

w10

REF PART
NO. NO.

1 403-1523
2

190-0577
190-0687

3 800-0552

4 850-0045

5 122-0469
6 815-0508

7 159-1150

8

309-0105

309-0237

309-0546

309-0558

309-0609

QTY
USED

2

1
1
4

4

1

2

1

1

1

1

1

1

PART
DESCRIPTION

Bracket, Lifting
Shaft, Front PTO -

1-7/16” Diameter
1“ Oiameter

Stub

Screw, Cap”- Hex Head
(5/8-18x l“) - Spec A, B

Washer, Lock (5/16”) -
Spec A, B

Filter, Oil (w/Hex Nut)
Screw, Hex Head - Thread Form -

Tap-Tite (5/16-18 x 3/4”)
Tank, Fuel - Plastic

(3.5 Gal. Cap.)
Switch, Pressure - Oil

(Lopko)
Two Terminal - Close at 5

P.S.I. with Increasing
Pressure - 1.87” Long

One Terminal - Close at
8-10 P.S.I. at Lowering
Pressure

One Terminal - Open at
4.5-7.5 P.S.I. on
Increasing Pressure

Two Terminal, Normally Open
to Close at 5 PSI with
lncreasina Pressure -
2“ Long -

3 Terminal-Dual Circuit-to
Open/Close at 10 PSI

REF PART
NO. NO.

9
502-0053
502-0020

10 502-0058
11 818-0076
12 309-0497

13

14 134-4678-50

15 134-4656

16 307-1031
17 140-1913

18 140-1912

19 140-2523

20 520-0948

21 515-0007
22 134-3984-51
23 821-0008

24 800-0048

25 850-0050

QTY
USED

1
1
1
2
1

1

1

1

1
1

1

1

1

1
1
2

2

2

PART
DESCRIPTION

El~;~, Street - Pipe

90 “
Tee, Street - Pipe
Rivet, Switch (1/8”)
Switch, Temperature - High

Air
Lead, Switch - High Air

Temperature - Use Bulk #16
Wire

Cover, Exhaust - LH (Use with
154-2265 Exhaust Adapter)

Cover, Exhaust - RH (Use with
154-2263 Exhaust Adapter)

Relay, Solenoid - Start
Cover, Cleaner - Air - High

Capacity
Wrapper, Element - Filter -

High Capacity
Element, Cleaner - Air -

High Capacity
Stud, Cleaner - Air - High

Capacity
Key (1/4 x 2“)
Support, Exhaust Cover
Screw, Flange - Lock Head

(1/4-20 X 5/16’1)
Screw, Hex Head - Cap

(3/8-16 X 3/4”)
Washer, Lock (3/8”)

..

40



Miscellaneous Exhaust Options

6 n

I Li’”‘pv\*--/%&%;,.,...
53

\

w

11
\

“ +04

REF PART
NO. NO.

1
155-1217
155-1216

2 155-1686
3 155-1219

, 4 805-0019

5 862-0003
6

.. 155-1698
155-1660

e

7 155-1239
8 155-1379

LIJ

‘- k..

eab

feil

NOTE: Various exhaust options areusedon T260G
engines. Select according to illustration.

QTY PART
USED

REF PART
DESCRIPTION

QTY PART
NO. NO. USED DESCRIPTION

L

Muffler, Exhaust - Pepper Pot 9 154-2113
2

1
Straiaht

Adapter, Exhaust - Lef

2 Angle~ Out
Muffler, Exhauat

; Clamp, Muffler (
2 Screw, Cap - Hex

(3/8-16 X l“)

(lL1/2° 00 Outlet)
10 154-2112 1 Adapter, Exhaust - Rig

- Crossover (1-1/2” OD Outlet)
.62” Oia.) 11 154-2747 2 Gasket, Exhaust
Head 12 802-0055 4 Screw, Hex Socket Head

(5/16-18 X l“)

13 526-0022 4 Washer, Flat (5/16” Sc2 Nut, Hex (3/8L16
Muffler, Exhaust - Raygun 14 154-2265-50 1 Tube, Exhaust’-” Left S

2 With Spark Arrestor 15 154-2263-50 1 Tube, Exhaust - Right
2 Without Spark Arrestor 16 850-0045
2

4
Clamp, Muffler (1-3/8”)

Washer, Lock (5/16”)

1
17 154-1609

Muffler, Exhaust
Manifold, Exhaust - Cr

18 155-2245-02 ; Muffler, Exhaust - Cro
Left Rear Outlet

41



Option 13
Wiring Harness

REF PART QTY
NO. NO. USED

338-2104-02 1

1 332-0819 2
2 323-1386 1
3 332-1567 2

PART REF PART QTY
DESCRIPTION No. No. USED

Harness, Wiring - Engine 4 518-0515 1
Units With Pressure Switch 5 323-0916 1

(6 Leads) 6 332-2301 6
Housing, Receptacle 7 815-0474 1
Housing, Receptacle - 6 Way
Tie, Cable

@
5

PART
DESCRIPTION

Clamp, Cable (1/2” Dia.)
Housing, Connector - Tab
Tab, Faston
Screw, Hex Washer Head

(1/4-20 X 1/2”)

42



REF PART

9
NO. NO.

518-0452
518-0347
525-0454

525-0394

,
98-6266
168-0190

110-3575

110-2987
154-2219
154-2747
110-3604
110-3136
168-0191

101-0782
102-1387
103-0810

Labels, Paint, Thread Sealant and

QTY PART
USED DESCRIPTION

1
1
1

1

1
1

3

2
2
2
2
2
1

1
1
1

Sealant, Thread (50cc Bottle)
Loctite, Bottle (250cc)
Paint, Enamel (Touch-Up) -

Greige, Pressurized Can
(13 oz.)

Paint, Enamel (Touch-Up) -
Flat Black, Pressurized Can
(16 OZ.)

Label, Maintenance (Oil Check,
Kit, Gasket - Carbon Removal

(Includes Parts Marked *)
*Gasket, Valve Compartment

Cover
*Gasket, Cylinder Head
*Gasket, Intake Manifold
~~3a~t, Exhaust Adapter

Oil (Valve)
*Gasket, Valve Guide (Intake)

Kit, Gasket - Engine Complete
(Includes Parts Marked +)

+Gasket, 8earing Plate - 1/64”
+Gasket, Oil Base
+Gasket, Gear Cover

REF PART
NO. NO.

110-3136
110-3575
110-2987
120-0161
122-0771

110-3604
509-0142

509-0145
154-0733
154-2219
154-2747
160-1360
509-0008
509-0040
509-0041
509-011’7
145-0438

Gasket Kits

QTY PART
USED DESCRIPTION

2 +Gasket, Valve Guide (Intake)
3 +Gasket, Valve Box Cover
2 +Gasket, Cylinder Head
1 +Gasket Kit, Oil Pump
1 +Gasket, Oil Filter Adapter

to Block
2 +Seal , Intake Valve
1 +Seal, Oil Fill Cap O-Ring

1 +Seal , Air Cleaner O-Ring

1 +Gasket, Carburetor Flange
2 +Gasket, Intake Manifold
2 +Gasket, Exhaust Adapter
1 +Gasket, Breaker Box
1 +Seal, Governor Shaft
1 +Seal, Oil - Gear Cover
1 +Seal, Oil - Bearing Plate
1 +Seal, Breather Cap O-Ring
1 +Gasket, Carburetor

* - parts Included in 168-0190 Gasket Kit.
+ - parts Included in 168-0191 Gasket Kit.

.

.

43



Numerical Index

Part No,

98-6266
01-0405
01-0430
01-0432
01-0432-02
01-0432-10
01-0432-20

101-0432-30
101-0437-01
101-0439
101-0439-01
101-0450
101-0450-02
101-0450-10
101-0450-20
101-0450-30
101-0551
101-0773
101-0782
102-1231

102-1232
102-1387
102-1387
103-0791
103-0798
103-0810
104-0032
104-0043
104-0091
104-0170
104-0575
104-0776
104-0779
104-1310
104-1314
104-1340
104-1500
104-1698
105-0332
105-0382
105-0541
105-0594
105-0638
110-0068
110-0539
110-0893
110-0904
110-1264
110-1624
110-1716

Page

43
5
5
5
5
5
5
5
5
5
5
5
5
5
5
5
5
5

43
9

9
9

43
11
11
43
6
6
5
6
5
5
6
6
6
6
6
6
7
7
7
7
7
5
5
5
5
9
5
5

Part No. Page

110-1716-02
110-1716-05
110-1716-10
110-1716-25
110-1718
110-1719
110-1974
110-2987
110-2987
110-3044
110-3136
110-3167
110-3168

110-3549
110-3575
110-3575
110-3604
110-3604
110-3655
110-3655-02
110-3655-05
110-3655-10
110-3655-25
112-0069
112-0228
112-0228-05
112-0228-10
112-0228-20
112-0228-30
113-0203
113-0203-05
113-0203-10
113-0203-20
113-0203-30
114-0036
114-0188
114-0188-02
114-0188-10
114-0188-20
114-0188-30
114-0203
114-0324
114-0324-10
114-0324-20
114-0324-30
115-0006
115-0006-05
120-0140
120-0140
120-0161

5
5
5
5
5
5
5
5

43
5

43
5
5
5
5

43
5

43
5
5
5
5
5
8
8
8
8
8
8
8
8
8
8
8
8
8
8
8
8
8
8
8
8
8
8
5
5

10
37
10

Part No.

120-0161
120-0398
120-0398
120-0491
120-0680
120-0905
122-0320
122-0323
122-0352
122-0369
122-0469
122-0469
122-0469
122-0476
122-0502
122-0559
122-0771
122-0771
122-0771
123-0951
123-0952
123-0954
123-0958
123-1263
123-1417
123-1640
123-1921
134-0599
134-3626
134-3806
134-3847
134-3847-50
134-3938
134-3984-51
134-4120
134-4120-50
134-4641
134-4641-01
134-4656
134-4668-50
134-4678-50
134-4814-01
134-4814-02
134-4816-01
134-4816-02
134-4816-03
134-4816-04
140-1428
140-1496
140-1663

Page

43
10
37
10
5

10
10
10
10
37
10
37
40

37
10
37
10
37
43
5

5
5
5

15
5
9
9

32
25
6
6
6
6

40
6
6
6
6

40
25
40
25
25
25
25
25
25
34
15
15

Part No. Page

140-1692 15
140-1712 15
140-1714 34
140-1912 40
140-1913 40
140-1987 15
140-2441 15
140-2522 15
140-2523 15
140-2523 40
140-2536-01 15
140-2536-02 15
140-2537 15
140-2625-51 15
140-2625-52 15
145-0438
145-0438
145-0438
145-0522
145-0525

145-0614
146-0142
146-0209
146-0220
146-0222
146-0238
146-0247
146-0260
146-0261
146-0262
146-0270
146-0282
146-0289
146-0292
146-0312
146-0312
146-0334
146-0398
146-0398
146-0426
146-0426
146-0431
146-0433
146-0433
146-0435
146-0435
146-0437
146-0437
146-0467
146-0497

17
18
43

5
5
5
6
6
6
6
6
6
6

6
16
16
16
16
16
15
16
17
15

16
17
18
17
17
18
17
18
17
18
17
15

44



Numerical Index

●

1

●

.

..

m

Part No.

146-0497
46-0500
46-0500
46-0501
46-0502
46-0505
46-0505

146-0510
146-0510
149-1299
149-1321
149-1321
49-1982
49-2187-02
49-2206-01
50-0075
50-0078
50-1187
50-1214
50-1269
50-1269
50-1366
50-1398
50-1398
50-1470
50-1519
50-1520
50-1695
50-1726
50-1727

Page

18

150-1754
150-1755
150-1831
150-1832
150-1832
150-1881
150-1952
150-1953
150-2039
150-2090
150-2091
150-2400
150-2409
150-2417-02 30
150-2417-02 31
152-0155 13
152-0155 30
152-0155 31
152-0155 35
153-0500 35

17
18
18
18
17
18
16
18
11
11
15
15
15
33
7
7

11
30
13
30
31
13
30
11
7
7
7

31
31
31
31
13
13
30
13
30
30
13
11
15
13
13

Part No.

153-0501
153-0514
153-0514
153-0514
153-0514
153-0514
153-0515
53-0523
53-0524
54-0733
54-0733
54-0733
54-0733

154-0733
154-1484
154-1609
154-2112
154-2113

54-2219
54-2219
54-2265-50
54-2293
54-2747
54-2747
54-2747
55-1216
55-1217
55-1219
55-1239
55-1379
55-1660
55-1686
55-1698
55-2245-02

59-0020
59-0595
59-0596
59-0597
59-0981
59-1150
60-1150

160-1150
160-1151
160-1183
160-1219
160-1285
160-1303
160-1303
160-1311
160-1345

Page

35
13
15
30
31
35
15
35
35
15
16
17
18
43
26
41
41
41
15
43
41
15
26
41
43
41
41
41
41
41
41
41
41
41

32
32
32
32
32
40
20
21
19
21
21
21
19
21
21
20

Part No.

160-1368
160-1368
166-0554
166-0741
166-0761
166-0767
166-0770
166-0771
166-0772
166-0775
166-0785
166-0786
166-0787
167-0188
167-0188
167-0263
167-0263
167-0291
167-1602
167-1615-01
167-1615-04
168-0190
168-0190
168-0191
168-0191
190-0577
190-0687
191-1038
191-1038
191-1154
191-1154
191-1155
191-1156
191-1156
191-
191-
191-
191-
191-
191-

157
157
206
222
256
256

191-1276
191-1294
191-1359
191-1359
191-1532
191-
191-
191-
191-
191-

45

533
534
587
597
597

Page

19
43
19
19
20
20
20
20
19
20
20
20
20
28
29
19
20
19
19
20
20
5

43
5

43
40

40
23
24
23
24
24
23
24
23
24
28
24
28
29
29
24
23
24
23
23
23
23
23
24

Part No.

191-1682-01
191-1748
191-1763
191-1764
191-1765
191-1766
191-1767
191-1808-01
191-1808-01
191-1809
191-1810
191-1811
191-1847
191-1931
226-3997-01
226-3997-02
301-0458
307-1031
309-0105
309-0237
309-0497
309-0510
309-0546
309-0558
309-0559
309-0559
309-0609
312-0246
312-0255
312-0256
312-0256
323-0853
323-0890
323-0892
323-0916
323-1085
323-1257
323-1257
323-1386
332-0819
332-0942
332-1567
332-2301
332-2319
332-2423
332-2423
333-0434
336-2378
336-2378
336-4542

Page

38
29
38
38
38
38
38
22
38
38
38
38
29
38
39
39
15
40
40
40
40

37
40
40
36
39
40
21
20
19
20
28
28
28
42
28
28
29
42
42
39
42
42
29
28
29
39
19
21
28



Numerical Index

Part No.

338-2104-02
403-1523
501-0008
501-0499
502-0020
502-0020
502-0053
502-0053
502-0058
502-0313
502-0395
502-0804
502-0805
502-0806
503-0171
503-0171
503-0274
503-0301
503-0301
503-0311
503-0707
503-0731
503-0731
503-1016
503-1199
503-1396
504-0013
505-0057
505-0057
505-0110
508-0021
509-0008
509-0008
509-0040
509-0040
509-0041
509-0041
509-0065
509-0117
509-0117
509-0142
509-0142
509-0145
509-0145
509-0145
5?0-0074
510-0015
510-0105
515-0001
515-0001

Page

42

40
32
37
32

40
37
40
40
15
15
37
37
37
15
34
34
11
15
19
15
15
33
33
15
34
32
10
32
9

15
11
43
?1
43
5

43
21

5
43
9

43
15
34
43
11
7

11
6
7

Part No.

515-0007
515-0103
515-0227
515-0284
516-0059
516-0059
516-0059
516-0059
516-0072
516-0130
516-0141
516-0212
517-0048
517-0067
517-0151
517-0151
517-0177
518-0004
518-0004
518-0004
518-0014
518-0294
518-0347
518-0406
518-0406
518-0406
518-0452
518-0515
520-0736
520-0876
520-0918
520-0919
520-0933
520-0948
525-0394
525-0454
526-0006
526-0006
526-0006
526-0008
526-0008
526-0017
526-0021
526-0021
526-0021
526-0022
526-0026
526-0030
526-0063
526-0065

Page

40
6
6
6

13

30
31
35
5

11
5
9
5
5

25
34
35
13
30
31
6
8

43
13
30
31
43
42
5
5
5
5

11
40
43
43
13
30

31
15
21
6

25
30
31
41
9

37
5

10

Part No.

526-0065
526-0065
526-0066
526-0066
526-0115
526-0122
526-0140
526-0174
526-0250
526-0251
526-0262
526-0337
526-0356
740-1006
800-0003
800-0004
800-0007
800-0007
800-0011
800-0027
800-0028
800-0032
800-0039
800-0040
800-0048
800-0050
800-0051
800-0058
800-0512
800-0545
800-0552
801-0047
801-0050
802-0022
802-0034
802-0034
802-0055
802-0056
803-0071
805-0010
805-0019
806-0036
809-0035
813-0106
813-0108
815-0046
815-0104
815-0104
815-0178
815-0181

46

Page

11
37
10
37
15
22
35
37

5
5
6

22
6

26
25
20
10
31

5
37
10
11
15
15
40
39

5
15
26

11

40
37
10
21
19
21
41
37

5
8

41
8
5

34
32
11
13
30
20
31

Part No.

815-0194
815-0194
815-0261
815-0261
815-0290
815-0340
815-0340
815-0358
815-0359
815-0359
815-0359
815-0359
815-0359
815-0378
815-0436
815-0436
815-0439
815-0463
815-0470
815-0470
815-0474
815-0480
815-0508
815-0508
815-0519
815-0555
815-0563
815-0563
815-0570
815-0570
815-0570
815-0570
815-0593
815-0650
815-0693
815-0693
818-0076
821-0002
821-0002
821-0004
821-0008
821-0008
821-0008
821-0008
821-0010
821-0010
821-0014
850-0030
850-0038
850-0040

Page

a
10
11

15 ‘
19
25 ,
9

20
21

13
15

30
31

35
13
13
30
31
15
15
29
42
35
25
40
6 ●

15
13
30
22
23
24
38
28
20
31
35
40
15
35
15
25
28
29
40

6’
25

6
34 “



Part No.

850-0040
2 850-0040

850-0040
850-0040

$
850-0040
850-0045
850-0045
850-0045
850-0045
850-0050
850-0050
850-0050
850-0050
850-0055
850-2005
851-0029
854-0010
854-0010
854-0017
862-0003
862-0003
862-0015

●
865-0020
865-0029
868-0002
870-0053
870-0257
870-0281
870-0365
870-0399

Page

19
20
23
24
31
15
26
40
41
5
9

15
40
6

19
5

20
35
22
37
41
11
15
15
15
32
37
39
15
15

Numerical Index

Part No. Page Part No. Page Part No. Page

.

.

41


